O LaPLANT-CHOATE

PARTS CATALOG

SIDE-DOZER

MODEL R76
) (Cable-Operated) :

Serial Nos. 1 and Up

PN " LAPLANT({4_CHOATE
MANUFACTURING co., INC.
Cedar Rapids lowa, U.S. A.

Form 1050—300—8-46




INSTRUCTIONS
LaPLANT-CHOATE MFG. CO., Inc.

CEDAR RAPIDS, IOWA

IMPORTANT INSTRUCTIONS FOR ORDERING PARTS

Our work will be simplified, your shipment will be expedited,
and errors eliminated if these instructions are followed.

1. Give individual or firm name and destination to which
shipment is to be made.

9. State clearly whether shipment shall be made by Parcel
Post, Express, Air Express, Rail or Motor Freight.

3. List parts required in numerical order, stating number of
pieces wanted, part number, and part name.

4. GIVE SERIAL NUMBER AND MODEL NUMBER OF
PRODUCT FOR WHICH PARTS ARE BEING ORDERED.

5. Order all parts from dealer representing your district.

6. Confirm all telephone, telegraph and teletype orders in
writing.

Unless the purchaser has an open account with us or has
made some previous arrangement, shipments of parts will be

made C.O.D. and transportation charges will be added to the
price of the purchase where prepaid charges are required.

When small parts such as nuts, washers, cotter pins or spe-
cial fittings are required, these should be specified in addition
to the part number and listed as separate items. If for any
reason it is necessary to return parts, the box or package con-
taining same should be labeled with the sender’s name and
address and charges should be prepaid.

Advise us fully regarding such shipments even though there
has been previous correspondence on the subject.
ODE: 12847567 890 -
COPE:. ABIRMNQWXYU

Printed in U. S. A.



OVERHEAD BEAM

CROSS BEAM

OVERHEAD BEAM-BRACE

SHEAVE BRACKET

BLADE

TRACTOR MOUNTING

MAIN FRAME
PUSH POLE

CUTTING EDGE el " N\ RUNNER

GENERAL ARRANGEMENT — MODEL R76 SIDE-DOZER



R76 SIDE-DOZER
MASTER PARTS CATALOG

TABLE OF CONTENTS

eneral Arrangement ... ..., i v O el s

Parts Plates:

LaPLANT-CHOATE MANUFACTURING CO., INC.
Cedar Rapids, lowa, U. S. A.

Starting
on Page

1



A-PEOWHOLE 2 s sl e 5 2624
38161 BLADE GROUP ‘PLATE 92%

BLADE R76 — 1 AND UP



PUSH POLE

R76 — I AND UP

I-R.H. PUSH POLE ASSEMBLY._ 38238
I-L.H. PUSH POLE ASSEMBLY._ 38239

I-R.H. PUSH POLE JAW.__38254
I-L.H. PUSH POLE JAW.__3825S5

38162 PUSH POLE GROUP

870

c e




38230-RUNNER BRACKET & COVER ASSEM._|

2644-PLOWBOLT 5/8X2-1/2_ __ _ _ _ 4
554 - LOCKWASHER 5/8 4

{52477- SETSCREW- 22X IHM@_ _ _ _ _ _ |
SHE-VAMMNUT-4/2: . oo 1 D EEeilg

32904-MUSHROOM RUNNER ASSEM. _ __ _

36225 RUNNER GROUP (TWO REQUIRED PER MACHINE ) P.868

RUNNER R76 — I AND UP



MAIN FRAME

R76 — | TO 28, INCL.

36426-PIN ASSEMBLY_. — — —— i
3063--COTTER - — — e = — =~ I

34915-PIN ASSEMBLY . — — 2
(includes cotter)

N = Ve
29770-PIVOT ASSEMBLY—_ . —— 2 2-M.F JAW PINo_—_— 3392
2=COTTER - e 3072)

(less pivot pin)

38305 MAIN _FRAME GROUP 87i

c ¢




36426 —-PIN ASSEMBLY_._ _ _ _ _ |
3063—--COTTER

e~
Hl

33923 MF. JAW_ __ _ __ _ 2

-

[ 2 4 —
1 b
///J//’
/1)

29770-PIVOT ASSEMBLY_.____2 2-M.F. JAW PIN_ ____ _ 33922

(less pivot pin) SECORTER £ -looi i (e, 3072
44393 MAIN FRAME GROUP 1125
MAIN FRAME R76 — 29 AND UP




01

TRACTOR MOUNTING R76 — 1 AND UP

: 2
::’j.\/L
i \\ 0 6095—ZERK V8___ __ _ __ _ _ _ _ 2
= ( 30973- R SR C RS s -2
e fiehy \\ Wﬁ'tg 5118 365i2)
ST N o0 ol NG e T SN S a9t AW REARING s
\‘<\\) \\\\. o 207340 oré‘?&.hjgm 336522
=1 35472-USS CAPS. 7/8X2-14_ __16
|-R.H. TRACTOR MTG. ASM.___ _ _ 36511 558 —LOCKWASHER _ _ _ __ __ _ 16
I-L.H. TRACTOR MTG. ASM.____ _365I2

36510 TRAC. MTG. CHAN. GROUP PLATE 863

@ @ @



11

—CROSS BEAM SHEAVE BLOCK ASM._ 36270
LESS SHEAVES ETC.

AKLER S Lot ita UL 36278

2-COTTER PIN 5/8X4-1/2_ ___ _ __ 2708

(CZERK g o S n e 2987

B=SHEAVE ASM o - i | 35268
EACH ASM. CONSISTS OF:

T 34202
BALL BEARING_ _ __ _ ZZ 35269

PEFEIT L e e SR S 31966

2-=USSICARS IXB .~ e
2—-USS HEX NUT I_

(4983 —USS CAPS. IX3-1/2
3884 —USS HEX NUT I e
586 —FLAT WASHER | ___ __ __ __ ____ _ ¢ 4

36110—-CROSS BEAM ASM. ONLY_ ___ _ _ |

i 5289-—SAE CAPS. |-1/4X3-1/2___ _ _ _ _ 4
2761— SAE AEX NUT I-|
| 564 ——LOCKWASHER [-lIv4 ___ ¢ 4

4 FUAT WASRER 1D = te L sas
3611|—SIDE BRACE ASM.__ _ _ __ _ _ 2
36112—SIDE BRACE SPT. ASM. __ _ _ _ 2
5134—SAE CAPS. 3/4X2-3/4__ __ _ _8
2750 SAE HEX NUT 3/4 _8
556— LOCKWASHER 3/4_ __ _____
RIS —— BINASM = e L = i 2
3064—COTTER PIN 3/8X2-1/2_____ 2
= ( < e PART OF ASM
el aliie &)
2 R e o om0 —r‘P——{a F=———"136529_LH BRACKET_—_ _ _ . ____ i
EQUIPED WITH BUMPER ’ £
. =L " ———_ (4992 USS CAPS. /8X4-1/4___ _ _&
558 LOCKWASHER 7/8_ _ _ _ __ =
|
&
\ e
36109 CROSS BEAM GROUP PLATE 864

CROSS BEAM

R76 — | TO 24, INCL.




Al

CROSS BEAM

R76 — 25 AND UP

FCROSS BEAM SHEAVE BLOCK ASM._ 36270 A
LESS SHEAVES ETC

o, T R S AN S e SLPC T -36278
2-COTTER PIN 5/8X4-1/2
I—ZERK I/4

EACH ASM CONSISTS OF
[I— SHEAVE L nx ot oo v 34202
|

—BALL BEARING
2-FELT.

4—FLAT WASHER I__

——————__58

2-SPACER PLATE ASM.__ __ _ _ __ 38045
USE ONLY WHEN TRACTOR 1S NOT
EOUIPED WITH BUMPER

36/08A CROSS BEAM GROUP

[4983—USS CAPS. IX3-1/2___ _ __ _ _ _ 2
3884—USS HEX NUT
586 —FLAT WASHER

361I0A-CROSS BEAM ASM. ONLY_ _ _ _ _| |
I 5289—SAE CAPS. I-I/4X3-1/2__ _ _ _ _ 4
276|— SAE HEX NUT i-i/4__ . ... .4
| 564 —LOCKWASHER I-i/4___ _ —_ 4 4
Zie
=P b
\ i
D 3611l—SIDE BRACE ASM.__ _ _ __ _ _ 2
\ ,H
12 i
i 36112—SIDE BRACE SPT ASM.__ ___ 2
5134—SAE CAPS. 3/4x2-3/4__ __ _ _g
e —
&
; 36528—RH BRACKET_ ___ _ __ _ _ —
T ===-= |36529—LH BRACKET___ _ __ ___ |
e el - _—-— [4992—USS CAPS. 7/BX4-I/4___ _ _§
% ; 558——LOCKWASHER 778 ____ _ _ _ _ _| 6
/ O——USS HEX NUT_____ "~ 6
.&m—mﬁ%
e
g\
PLATE 968

e




el

SHEAVE ASM._CONSISTS OF:
34202-SHEAVE _
35269—BALL BEARING
31966—FELT— ____Z "

35295-SHEAVE AXLE
2987—2ERK V4_ _ .
2708— COTTER PIN 5/8X4-1/2____2
35268—-SHEAVE ASM._ _ _ _

] |-SAE CAPS, 3/4X3-1/2_____ _
1—SAE HEX NUT(CAST) 3/4
I-COTTER PIN vex |-1/2_
—ZERK 1/8 _

Y

5088—SAE CAPS. I/2X3__ . __ |
274|— SAE HEX NUT I12___
552 —LOCKWASHER 112 _

36316—BEAM SPT. BKT. AsSM.___ _ |

5153——SAE CAPS. 3/4X4-3/4___ _ 2
2750—SAE HEX NUT 3/4_ __ __ _ 2
556——LOCKWASHER 3/4_ __ __ _ 2

36315 OVERHEAD BEAM GROUP

.«ch‘:::::
RAY

PLATE 908

OVERHEAD BEAM

R76 — | TO 24, INCL.




Vi

OVERHEAD BEAM

R76 — 25 TO 28, INCL.

2-SAE CAPS. 7/8X5-1/2_ _
2-SAE HEX NUT 7/8_
2—-LOCKWASHER 7/8__
35295-SHEAVE AXLE
2987—ZERK /4,

2708—COTTER PIN 548X4-1/2
35268-SHEAVE ASM.

SHE
34202-SHEAVE

______ |
AVE ASM. CONSISTS OF:

CABLE SHEAVE __ _ — -~ . 3989
4I361-OVERHEAD BEAM ASM.

_____ 1
I-SAE CAPS. 3/4X3-1/2 36475

I-SAE NUT 3/4__ _ _ _ _ 275|
e 1-COTTER PIN 178X I-1/2

-

41135-REAR SHEAVE BRKT. ASM.__ _ _ _ | |
3093-SAE CAPS. |-|/4X6-1/2

2761—SAE HEX NUT |-I7a_
S564—LOCKWASHER |-1/4 _

5|53——SAE CAPS. 3/4X 4-3/4
2750—SAE HEX NUT 3/4_ _
556——LOCKWASHER 3/4

363158 OVERHEAD BEAM GROUP

PLATE 869

@




i

2-SAE CAPS:. 7/8X5-1/2
2-SAE HEX NUT 7/8__
2-LOCKWASHER 7/8_

35295-SHEAVE AXLE

|-SHEAVE ASSM.

41361 —~OVERHEAD BEAM ASM. __
I-SAE CAPS. 3/4X3-1/2_ _ _ _ _ 38475
-SAE NUT. @M-trivns oo o 275

_____ I-COTTER PIN 1/8XI1-1/2__ _______3030)
—————————— RS e e -
35268-SHEAVE ASM._ __ __ _
SHEAVE ASM. CONSISTS OF:
(34202-SHEAVE __ _ _ _ __ _ _
35269-BALL BEARING_ _ _ _ _ _ _ _ _ _
B1966—FELT_ _ _ _ _ ____ ______ ;
5B
S
TG
R
E
41135-REAR SHEAVE BRKT. ASM.__ _ _ __ 1 "SPACER —_2 ——— 44256
3093—SAE CAPS. |-1/4X6-1/2 |
2761—SAE HEX NUT I-1/4_ 1
|564—LOCKWASHER I-1/4
41134—SWIVEL & BRKT. ASM.__ _ _ _____|
5|53—SAE CAPS. 3/4X4-3/4_ _ _ ____ _ ‘
2750—SAE HEX NUT 3/4____
556—LOCKWASHER 3/4_ __ __ ___ _
363I5C OVERHEAD BEAM GROUP : 1214

OVERHEAD BEAM R76 — 29 AND UP



91

OVERHEAD BEAM BRACE

R76 — 1 AND UP

(36335)

36280 -BRACE ASSEMBLY. ___ __ I

'OVERHEAD BEAM BRACE GROUP

\
|

525! — SAE CAPSCREW [ X5____2

2757 — SAE HEX NUT_ | 2

560 — LOCKWASHER_ _[____ _ _ 2

_ 36317 - STUD_ _ __ __ __ _ __ _ 2
o 2761 - SAE HEX NUT_|-l/4_ _ _2
564 LOCKWASHER _ I-1/4__ _ _2
36294-BRACKET__ _ _ _ _ __»2

e Llﬁ: '
| ==

R \_ \
h \__ o

P 844

c c




L1

2—-SHEAVE ASM.__ _ _ _ __ 35268 36332 —SHEAVE BRKT ASM___._|
EACH ASM. CONSISTS OF:

I—SHEAVE — 34202

|—BALL BEARING———_ _ 35269

L—FEL’T ___________ 3l966] 36278—SHEAVE AXLE . __ |

2708—COTTER PIN 5/8X4-/2_2

2987—ZERK 14 _ __ _ _ __|

36334 SHEAVE BRACKET GROUP & aen

SHEAVE BRACKET R76 — | TO 28, INCL.



81

SHEAVE BRACKET R76 —29 AND UP

I—SHEAVE BRACKET ASM.__ _37066
LESS SHEAVES ETC.

2—-COTTER 5/8X4-1/2__ __ 2708
EZERK V& . . .. 5889

2—-SHEAVE ASM.__ __ 35268
EACH ASM. CONSISTS OF:

o 34202
I—BALL BEARING_ _ _ 35269
DekEpy S T T 31966

37067 SHEAVE BRACKET GROUP

PLATE 866

r




61

31756 —WEDGE — __ _ _ _|

I-CABLE 172 (6X19)X60__29859

MISC. PARTS PLATE 867

CABLE AND WEDGE R76 — | AND UP




02

CABLE ARRANGEMENT

R76 — | AND UP

I-REAR OVERHEAD SHEAVE.
2-R.H. FRONT OVERHEAD SHEAVE.
3-RH. FRONT SHEAVE.

4-L.H. FRONT OVERHEAD SHEAVE
5-L.H.FRONT SHEAVE.

1-29859- | /2—B X118 WIRE CENTER.
LANGLAY, PERFORMED IMPROVED

PLOW STEEL WIRE ROPE. 60-0"

CABLE ARRANGEMENT

11SI

&




